
1 Tech Drive, Suite 310 

Andover, MA 01810 

 

T: 978.794.0336 

 
 
March 1, 2021 
 
  
U.S. Environmental Protection Agency 
Office of Ecosystem Protection 
EPA/OEP RGP Applications Coordinator 
5 Post Office Square, Suite 100 
Boston, MA 02109-3912 
 

Re: Notice of Intent - Remediation General Permit for Dewatering 
 South Meadow Pond Remediation 
 Site: 31 and 35 South Meadow Road 
 Clinton, MA 01510 
 
 
To Whom It May Concern: 

On behalf of the Town of Clinton, please find a copy of a Notice of Intent (NOI) (Appendix 
A) and supporting material for the Remedial Dredging of the South End of South 
Meadow Pond in Clinton and Lancaster, Massachusetts (Site).  This project is being 
conducted as part of the Clinton Landfill Remediation as required by the Solid Waste 
Division of the Massachusetts Department of Environmental Protection (MassDEP).  The 
Town of Clinton Department of Public Works is seeking a Remediation General Permit 
(RGP) for the dredging project, which includes the dewatering, treatment, and discharge 
of surface and groundwater from the work area to the surrounding South Meadow Pond. 
This dewatering and discharge will allow for the excavation and removal of 
contaminated sediment and soil at the Site. A Site Locus and Site Location Map is 
provided as Figure 1, and the Dredging and Excavation Plan as Figure 2.  

Site Background Information: 

The Town of Clinton owns a closed, unlined municipal solid waste landfill (the Landfill) to 
the west of South Meadow Road, in Clinton, Massachusetts.  The Landfill covers 
approximately 28 acres and was used to dispose of industrial, commercial and 
municipal solid waste from approximately the mid 1930’s until 1988.  The Landfill was 
closed with a low permeability soil cap in June 1990.  During a July 2003 inspection of 
the Landfill, the MassDEP observed the presence of iron staining and flocculation 
associated with groundwater seeps along the western banks of a shallow cove (the 
Cove) on the southern end of South Meadow Pond (the Pond), located approximately 
600 feet northeast of the Landfill. In response to these adverse impacts, the Town was 
required to complete an Initial and Comprehensive Site Assessment (CSA) under the 
solid waste management facility regulations, 310 CMR 19.000, which was approved by 
the MassDEP in August 2007.  The CSA documented the presence of elevated 
concentrations of iron and arsenic associated with the seeps flowing into the Pond; a 
large portion of the southern Cove was covered with iron flocculent.  
 
In the 2015 Revised Dredge Design Report, the extent of dredging was based on the 
limits of Readily Apparent Harm, i.e., those areas that were visually impacted by iron 
flocculent. However, sampling results from October 2016 indicated elevated levels of 
iron and arsenic in the sediment at the western end of the Cove in areas where iron 



March 1, 2021 
Page 2 

RGP NOI Cover Letter 

flocculent/staining were not visually apparent. In addition, public comments on the 
dredge design from the Owner of the property surrounding the Cove raised concerns 
about the extent of visible contamination (staining) to the north of the eastern end of the 
Cove (northeast of the causeway to the island) and the associated potential for impacts 
on the ecological health of the Pond. As a result, Brown and Caldwell recommended that 
the basis for determining the extent of dredging be expanded from “Readily Apparent 
Harm” to areas that also pose significant ecological risk because of impacts from the 
Landfill. The primary purpose of this portion of the project is to mitigate these impacts to 
the Pond as described below. 
 
The Town submitted a permit application to completely close and cap the Landfill 
according to the Remedial Final Cover Plan submitted to MassDEP on March 20, 2013.  
Brown and Caldwell prepared a report titled “Focused Feasibility Study (FFS) to Evaluate 
Potential Remedial Approaches for Addressing the Iron Flocculent in South Meadow 
Pond,” which was submitted to MassDEP on October 2, 2012.  A key evaluation criterion 
in the FFS was to minimize potential impacts to the surrounding area/buffer zone.  The 
FFS recommended mechanical dredging of the Cove “in the dry” with the construction of 
gravel containment barriers located off-shore in the vicinity of the seeps. 

The goals of the proposed remedial work are to excavate the contaminated 
sediment/soils down to a sandy soil layer identified in previous investigations and to 
construct gravel containment barriers around major seeps to minimize recontamination 
of the Pond. The dewatering and soil/sediment excavation is expected to be completed 
in late summer-early fall 2021. A remediation contractor has not yet been selected, but 
a Request for Proposals and competitive bidding process is anticipated to begin in late 
spring 2021.  

The selected contractor will have operational control over remediation plans and 
specifications and will direct the personnel responsible for the implementation and day-
to-day operations and activities that are necessary to ensure compliance with the 
NPDES RGP, including operation, inspection, and monitoring.  Brown and Caldwell will 
have a Construction Monitor at the site throughout the project. 

Work Summary: 

Prior to the removal of impacted sediment, the Cove, a portion of the delta and a portion 
of the area northeast of the causeway (see Figure 2) will be dewatered to facilitate the 
dredging activities. Temporary dams will be installed to facilitate dredging and 
dewatering, and to protect the main body of the Pond from turbidity impacts. The 
dredging will be performed in stages between the temporary dams so that the water 
treatment system will be able to handle the volumes of water generated. Fish and other 
large aquatic animals that may be present within the area separated from the Pond by 
the dams during the dewatering operation will be removed to the extent feasible, and 
will be relocated to the larger Pond area in accordance with a relocation approval from 
the Massachusetts Division of Fisheries and Wildlife.  

The excavated materials will include the layer of soft sediments in the Cove/delta and 
the northeast area, as well as the near-shore soil in areas where visible groundwater 
seeps have been identified. The soft sediments will be removed down to the top of the 
sandy material underneath, while the seeps will be excavated to a depth of 
approximately two feet (or greater if visual impacts are apparent). The dredged 
sediments and soil from the seep excavation will be stockpiled, conditioned to reduce 
moisture, and transported to the Town of Clinton Landfill for disposal. The liquid 
obtained from construction dewatering and from conditioning of the sediments will be 



March 1, 2021 
Page 3 

RGP NOI Cover Letter 

treated in a temporary on-site facility and discharged to the Pond. Once 
excavation/dredging is completed, containment berms will be installed in the Cove 
downgradient of the areas of three major groundwater seeps. The berms will provide 
sedimentation basins, isolated from the Cove, where the generation of the iron 
flocculent will take place immediately after the groundwater surfaces. The iron 
flocculent will then be periodically removed from these basins. 

Surface Water Dewatering and Treatment: 

Continuous dewatering will be maintained to prevent re-saturation of the sediments 
during storage/drainage within the Cove’s footprint. Initial dewatering activities will be 
conducted with peak flows of 600 gallons per minute (gpm) or less. After initial 
dewatering of the Pond, we anticipate effluent discharge rates will decrease to roughly 
50 gpm.  The dewatering system, shown in Figure 2, will include dewatering sumps 
placed at low points of the Cove and the area northeast of the causeway, pumps, and 
conveyance lines (piping/hoses). Sediment pore water and surface water will be 
pumped to the treatment plant. The water treatment system will consist of the treatment 
processes shown in the process flow diagram in Figure 3. Treated water will be 
discharged to South Meadow Pond on the northwest side of the delta. A bench scale 
treatability study was conducted to characterize the elutriate liquid and evaluate 
treatment technologies based on the COPCs that exceed proposed effluent limits for 
discharge to the Pond. Results of the treatability study were used to define the proposed 
treatment system. The following is a description of the treatment system components: 

• Influent Equalization Tank: Receive and equalize groundwater, surface water, and 

elutriate from the sediment dewatering operations. A feed pump capable of 

operating at flow capacities ranging from 400 – 600 gpm will transfer water from 

the equalization tank to the downstream treatment system.  

• pH Adjustment System (Stage 1): Raw water mix from the influent equalization tank 

will be pumped to this system. The pH adjustment system will be a packaged system 

consisting of a mixing tank and a settling tank. Chemicals such as sodium 

hydroxide, coagulant, and flocculent will be added to the mixing tank on an as-

needed basis. Sodium hydroxide will be dosed to meet a desired pH of 7.5 S.U. 

Coagulant and flocculent will be added to enhance solid/liquid separation. The 

mixing tank will be followed by a settling tank to settle out the suspended solids and 

insoluble metals. A sludge pump will transfer settled sludge from the settling tank to 

a centrifuge for dewatering.  

• pH Adjustment System (Stage 2): Data from the treatability tests indicate that the 

supernatant TSS concentration after pH adjustment would be approximately 2000 

mg/L. Filtration systems such as sand, multi-media, and bag filtration systems are 

not capable of handling TSS at such high concentrations. Hence, the second stage 

system will be primarily used to enhance TSS capture. This packaged system will 

consist of a mixing tank and a settling tank. Chemicals such as coagulant and 

flocculent will be added to the mixing tank on an as-needed basis to enhance 

solid/liquid separation. The mixing tank will be followed by a settling tank to settle 

out the TSS. A sludge pump will transfer settled sludge from the settling tank to a 

centrifuge for dewatering.  

• Multi-stage Bag Filtration System: Supernatant from the 1st and/or 2nd stage pH 

adjustment system will be collected in a collection tank to serve as the influent to 

the bag filtration system. A feed pump will pump contents from the collection tank to 

a multi-stage bag filtration system consisting of a 20 micron, 10 micron, and 5 



March 1, 2021 
Page 4 

RGP NOI Cover Letter 

micron bag filter units that operate in series. This system will provide additional 

suspended solids capture to prevent clogging of downstream treatment systems 

such as granular activated carbon (GAC) and resin for final polishing.    

• Resin: Effluent from the multi-stage bag filtration system can be treated through a 

resin column for arsenic polishing on an as needed basis should treatment for 

arsenic be required. The effluent from the bag filtration system could also be 

bypassed to the effluent storage tank.  

• Granular Activated Carbon (GAC): Similar to resin treatment, effluent can be treated 

through a GAC column on an as needed basis should treatment for organic 

constituents be required. Elutriate characterization data indicates that organic 

concentrations were below proposed effluent limits, and treatment for organics is 

not anticipated. Effluent from the multi-stage bag filtration system could be pumped 

to either the GAC or resin units (depending on treatment needs) and/or bypassed to 

the effluent storage tank.  

• Effluent Storage Tank (EST): An effluent storage tank will store all treated effluent 

from the treatment system before final discharge to the South Meadow Pond. The 

EST will include a coarse bubble diffuser aeration grid and a blower to supplement 

oxygen and meet the desired oxygen levels prior to discharge to the Pond. Sodium 

hydroxide and sulfuric acid will be dosed (metering pumps) to the EST to meet the 

desired pH range prior to discharge. An effluent pump will pump contents from the 

EST to the Pond via an outfall line.   

• Sludge Handling and Dewatering: Sludge from the 1st and 2nd stage pH adjustment 

systems will be pumped to a centrifuge for dewatering. Polymer will be dosed to the 

feed line of the centrifuge to enhance sludge dewatering. Sludge cake generated 

from the centrifuge will be transferred to a roll-off box and disposed along with 

dewatered sediment at the Clinton Landfill. Centrate (liquid) from the centrifuge will 

be pumped back to the influent EQ tank for re-treatment. Sludge cake disposal is 

expected to be approximately 15 cubic yards/week.  

Treatment chemicals and additives have not been determined to the extent required in 

accordance with Part 2.5.3.d.i of the RGP. The contractor for the project will be 

determining the specific chemicals needed. A NOI change request, including Safety Data 

Sheets (SDS), will be submitted after the contractor has determined the chemicals and 

concentrations needed to run the treatment plant.  

 
Receiving Water Information 

On September 9, 2014, Brown and Caldwell collected a receiving water sample from the 
middle of South Meadow Pond. The surface water sample was collected and submitted 
to Alpha Analytical, Inc. of Westborough, Massachusetts for chemical analyses of total 
and dissolved metals, ammonia, hardness, non-halogenated and halogenated VOCs, 
Naphthalene, MTBE and tert-Amyl Methyl Ether. Additionally, field parameters were 
collected at the time of sampling including pH and temperature. The results are 
summarized in Table 1-2. The laboratory data report is included in Appendix B.  

The seven-day-ten-year-flow (7Q10) of the receiving water could not be established for a 
pond of this size as there was no site-specific data for South Meadow Pond and not 
enough recent data on nearby ponds of similar size. Conservative WQBEL values (Table 
2-1) were set at the concentrations of the receiving waters due to a lack of 7Q10 values, 
if a constituent was non-detect the WQBEL value was set at the detection limit. All 



March 1, 2021 
Page 5 

RGP NOI Cover Letter 

additional effluent limits were set at their respective TBEL value as identified in 
Appendix A.  A summary of receiving water concentrations can be found in Table 1-2, 
Pond Site 1. 

 

Source Water Information  

On September 9, 2014, Brown and Caldwell collected a source water sample from the 
middle of the Cove on the south side of the Pond. The surface water sample was 
collected and submitted to Alpha Analytical, Inc. of Westborough, Massachusetts for 
chemical analyses of total and dissolved metals, ammonia, hardness, non-halogenated 
and halogenated VOCs, Naphthalene, MTBE and tert-Amyl Methyl Ether. Additionally, 
field parameters were collected at the time of sampling including pH and temperature. 
The results are summarized in Table 1-2. The laboratory data report is included in 
Appendix B. 

Additionally, groundwater, elutriate and sediment results are summarized in Table 1-1 
and Table 1-3 to account for source water concentrations originating from groundwater 
flow to the pond. Elutriate and sediment concentrations are representative of a worst-
case scenario and are unlikely to be present at these high concentrations in the influent 
waters. For that reason, the source water sample data referenced above are considered 
representative of the influent into the treatment system. 

Note that in Section D.4. of the NOI form, several parameters are listed with non-detect 
values for the influent even though the box is checked that the contaminant is known or 
believed to be present. The reason for this apparent discrepancy is that we considered 